
Ocean Outfall Study 
FINAL REPORT 

 
 

Prepared by 

Ben Koopman and James P. Heaney 
Faculty Investigators 

Fatma Y. Cakir 
Post-doctoral Investigator 

Matt Rembold, Paul Indeglia, and Gautam Kini 
Graduate Research Assistants 

 
 

 
Department of Environmental Engineering Sciences 

University of Florida 
Gainesville, Florida 

 
 

Prepared for 

Florida Department of Environmental Protection 
2600 Blair Stone Road 

Tallahassee, Florida 32399-2400 
 
 
 
 

April 18, 2006 



ii  

Acknowledgements 
 
Funding for the present study was provided by the Florida Department of Environmental 
Protection.  Dr. David York served as the project officer. 

 
We thank the individuals who provided information or participated in the project reviews, 
[...]
A review of the flow data indicated peaking factors for maximum month average daily 
flow/annual average daily flow and peak hourly flow/annual average daily flow of 1.45 and 
2.15 respectively (Hodges 2003). 

 
The average influent CBOD5 and TSS concentrations from January 1994 to April 1995 were 
131 and 146 mg/L, respectively. The annual average CBOD5 and TSS reductions were 97% 
and 91%, resulting in average effluent CBOD5 and TSS concentrations of 4.3 and 13.6 mg/L, 
respectively.  The historical maximum month peaking factors for CBOD5 and TSS were 



2-6  

found to be 1.31 and 1.4 and did not change over time (Brown and Caldwell 1993; Brown 
and Caldwell 1995). A similar analysis was carried out from October 1991 to October 1992 
(Brown and Caldwell 1993). Annual average influent and effluent ammonia concentrations 
in 1992 were 29 and 6 mg/L, respectively, representing an 80% decrease. 

 
The City of St. Petersburg conducted research on chloride and TDS concentrations in 
reclaimed water and their impact on vegetation when used for irrigation purposes. These 
studies reported selected species and chloride tolerances.  As a result of the study, the City   
of St. Petersburg tries to maintain chloride concentrations in reclaimed water below 400 
mg/L to protect vegetation from adverse effects of high chloride concentrations (PBS&J 
1992).  The average effluent chloride concentration at the Boynton-Delray WWTP from 
April 1994 through April 1995 was 206 mg/L, which is below the guideline. However, 
chloride concentrations in 1992 exceeded 400 mg/L from time to time. Most of this 
contribution was attributed to the high volume of infiltration/inflow from the City of Delray 
Beach. Collection system improvements since 1992 have improved the effluent quality 
(Brown and Caldwell 1995). 

 
The effluent limitations and monitoring requirements for ocean outfall disposal in southeast 
Florida are summarized in Table 2-5. The quality of effluent discharged from the Boyton- 
Delray WWTP complies with these requirements. This can be seen from the summaries of 
effluent water quality that are presented in Tables 2-6 and 2-7, which cover a 15-month 
monitoring period (8/31/03 to 10/31/04). The average effluent concentrations of CBOD5 and 
TSS from August 2003 through October 2004 were 11 and 9 mg/L, respectively (Table 2-6). 
These values are below the respective discharge limits of 25 and 30 mg/L (Table 2-5). The 
removals for CBOD5 and TSS during this period were 95% and 96%, respectively; much 
higher than the 85% requirement. The average effluent concentrations for total nitrogen and 
phosphorus were 18.7 and 1.7 mg/L, respectively. The annual average, 90th percentile, 
geometric mean and maximum effluent fecal coliform values were 1, 1.2, 1 and 26.5 per 100 
mL, respectively, as shown in Table 2-7. These values are well below the corresponding 
limits of 200, 400, 200 and 800 per 100 mL. The average influent concentrations for CBOD5 
and TSS were 220 and 229 mg/L for the same period, as shown in Table 2-8. 



 

 

Table 2-5. Permit Requirements for Ocean Outfall Disposal in Southeast Florida 
   Effluent Limitations Monitoring Requirements 

Parameter Units Max/ 
Min 

Annual 
Average 

Monthly 
Average 

Weekly 
Average 

Single 
Sample 

Monitoring 
Frequency 

Sample 
Type Notes 

CBOD5 mg/L Max 25 
30 2 

25 
30 2 

40 
45 2 

60 Daily 24-hr FPC 3 5 

CBOD5 removal % Min  85      
TSS mg/L Max 30 30 45 60 Daily 24-hr FPC 3 5 
TSS removal % Min  85      
Total Nitrogen as N mg/L and 1lbs/day  Max None None _ None Weekly 24-hr FPC 3 6 
Total Ammonia as N mg/L and 1lbs/day  Max None None _ None Weekly 24-hr FPC 3 7 
Total Nitrite+Nitrate as N mg/L and 1lbs/day  Max None None _ None Weekly 24-hr FPC 3 7 
Total Phosphorus mg/L and 1lbs/day  Max None None _ None Weekly 24-hr FPC 3 6 
Fecal Coliform Bacteria See 4 Daily Grab 8 
Sources: (FL DEP 2000), (FL DEP 2002), (FL DEP 2003b), (FL DEP 2003a), (PBS&J 2003) 
1 mg/L (Annual Avg, Monthly Avg and Single Sample) and lbs/day (Annual Avg and Monthly Avg) 
2 Effluent limitations for Miami-Dade/North 
3 Flow proportioned composite 
4 [62-600.440(4)c] 
• The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed 200 per 100 mL of effluent sample. 
• The geometric mean of the fecal coliform values for a minimum of 10 samples of effluent each collected on a separate day during a period of 30 

consecutive days (monthly) shall not exceed 200 per 100 mL of   sample. 
• No more than 10 percent of the samples collected (the 90th percentile value) during a period of 30 consecutive days shall exceed 400 fecal 

coliform values per 100 mL of  sample. 
• Any one sample shall not exceed 800 fecal coliform values per 100 mL of sample. 

5 Only Monthly Avg and Weekly Avg requirements for Miami-Dade/Central, Expansion of Hollywood WWTP includes discharge limitations for CBOD5 (20 
mg/L, 25 mg/L, 40 mg/L and 60 mg/L) and TSS (20 mg/L, 30 mg/L, 45 mg/L and 60 mg/L). 

6 Only mg/L and lbs/day Single Sample requirements for Broward/North, only mg/L Monthly Avg requirements for Miami-Dade/North and Miami- 
Dade/Central 

7 Required only for Boynton-Delray, Boca Raton and Hollywood plants 
8 Only Geometric Mean and Single Sample requirements for Miami-Dade/North and Miami-Dade/Central plants 

 
 
 
 
 
 
 

2-7 



2-8  

Table 2-7. Ocean Outfall Fecal Coliform Concentrations at the Boynton-
Delray WWTP from 8/31/03 to 10/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

 

Table 2-8. Average Influent Concentrations at the Boynton-Delray 
WWTP from 8/31/03 to 10/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

 Value (# /100 mL) 
Average of monthly averages 1 

 90th percentile 1.2 
Geometric mean 1 
Maximum 26.5 

 
 

Parameter Average of monthly averages 
TSS (mg/L) 229 

CBOD5 (mg/L) 220 
Note: The monthly averages for the TSS and CBOD5 on 1/31/04 were 267 mg/L 

and 264 mg/L respectively, which gives the highest sum (531 mg/L) of 
monthly averages for TSS and CBOD5. 

 
 

2.1.3 Reuse Facilities 
According to the 2003 Florida DEP Reuse Inventory (FL DEP 2004), the reuse system has a 
design capacity of 10 MGD, of which 43% (4.3 MGD) is being utilized for in-plant, 
residential and golf course irrigation. The reuse system was designed in 1995 and includes 
filtration, chlorination and storage facilities. Three Tetra deep bed downflow sand filters, 
with a total surface area of 1,254 ft2 and a design capacity of 10 MGD, are being used 
(Brown and Caldwell 1995).  The reuse system is currently being expanded. 

 

Table 2-6. Ocean Outfall Discharge Composition of the Boynton-Delray WWTP from 
8/31/03 to 10/31/04.  Data from Florida DEP Discharge Monitoring Reports 

 
 

Parameter Average of monthly Maximum monthly 
averages average 

TSS (mg/L) 9 12.9 
CBOD5 (mg/L) 11 15.6 
TSS removal (%) 96 – 
CBOD5 removal (%) 95 – 
Total N (mg-N/L) 18.7 22.2 
Ammonia N (mg-N/L) 11.7 15.4 
Nitrite+Nitrate N (mg-N/L) 4.1 7.1 
Total P (mg-P/L) 1.7 4.0 



2-9  

2.1.4 Ocean Outfall 
Treated effluent from the Boynton-Delray WWTP is discharged through a 30 inch pipe that 
extends 5,200 ft from the shoreline and reaches a depth of 90 ft.  The permitted capacity of 
the outfall is 24 MGD annual average daily flow and 26.4 MGD maximum three-month 
average daily flow (FL DEP 2000).  The Boynton-Delray WWTP ocean outfall was 
inspected by volunteer divers on October 18 and November 8, 2003 to observe effluent 
plume characteristics and to collect water samples. The discharge pipe was found at 26° 27′ 
71.5″ N, 80° 02′ 52.5″ W, at a different location than specified on the permit, at a depth of 95 
feet and inclined toward the surface at approximately 30 degrees. A buoyant, freshwater 
effluent was found to exit the pipe with some force and traveled toward the surface. The 
plume was pushed northward with the current while it moved toward the surface and formed 
a boil several hundred yards down-current of the discharge point (Tichenor 2004). 

 
2.1.5 Disposal Methods in Addition to Ocean Outfalls 
The City of Delray Beach has no disposal method besides its ocean outfall. The Boynton- 
Delray WWTP has an emergency bypass system to discharge treated effluent to the L-30 
Canal (FL DEP 2000). 

 
2.1.6 Future Plans 
The reclaimed water system at the Boynton-Delray WWTP will be expanded to 24 MGD so 
that all of the wastewater can be reclaimed for water reuse. A reclaimed water master plan 
was developed for the City of Delray Beach in November 2003. The City is currently 
constructing the first phase (Area 1) of the reclaimed water system. In March 2005, the  
City applied for a permit to add additional users in Areas 2 and 3 as part of the next phase 
of implementation (Matthews Consulting 2003). 

 
The first phase of the plant expansion included construction of a 2 million gallon storage tank 
to increase reclaimed water production for area golf courses. The cost of the Crom 
Corporation tank was $900,000, of which $300,000 was funded by a grant from the South 
Florida Water Management District. In the second phase, the filtration system and chlorine 
contact facility will be enlarged, reclaimed water equalization will be added before the filters, 
and additional pumping capability will be provided. The Board applied for $6.6 million of 
federal funds to pay for the work. Another grant from the South Florida Water Management 
District was received for the Year 2005 to continue the expansion work (Smith 2004). The 
cities of Boynton Beach and Delray Beach are searching for additional large users of 
reclaimed water and are discussing with the Florida DEP the possibility of using the ocean 
outfall pipeline to distribute reclaimed water to users on the barrier island (Hodges 2003). 

 
2.2 Boca Raton WWTP 
An overview of the Boca Raton WWTP in Boca Raton and its associated facilities is given in 
Table 2-9. Included are brief descriptions of the treatment and alternative disposal methods, 
flows, reuse facilities, ocean outfall, and future plans. More extensive information is given 
below. 



2-10  

Table 2-9.  Overview of Boca Raton WWTP, Ocean Outfall and Associated Facilities 
Treatment 
and 
alternate 
disposal 

Method Conventional activated sludge 
 

Disinfection level 

Other disposal 
options 

High level for public access reuse 
Basic level for ocean outfall disposal 
None 

2003 Flows Reuse 5.6 MGD 
 

 Ocean outfall 10.7 MGD 
  

 
 

Other disposal flow - - 
 

Total treated flow 16.3 MGD 
Reuse 
facilities 

Design capacity 9 MGD 
 

Current flow 5.6 MGD 
 

Start up 1989 on-site; 1993 Florida Atlantic University irrigation 
 

Applications On site; residential irrigation; golf course irrigation; other 
public access areas 

 

Notes - - 
Ocean 
outfall 

 
 
 
 
 
 
 

Latitude 
Longitude 
Discharge depth 
Distance offshore 
Inside diameter 
Number of ports 

26°21′00″N 
80°03′16″W 

 

90 feet 
5,166 feet 
36 inches 
1 

 

Diameter of ports 36 inches 
 

Port orientation Up 45° from horizontal 
Future plans WWTP Could not identify 

 

Reuse facilities Expand design capacity to 15 MGD 
 

2.2.1 Description of Wastewater Treatment Plant 
The original WWTP in the City of Boca Raton started operation in 1974 and had a design 
capacity of 10 MGD.  In the mid 1980s, the plant was modified to increase its design 
capacity to 12 MGD (Boca Raton 2005b). The Boca Raton facility provides secondary 
treatment and on-site biosolids processing. Liquid treatment facilities include screening and 
grit removal, primary clarification, an activated sludge system with mechanical and diffused 
aeration, final settling tanks and chlorine addition. The design criteria of the aeration basins 
and secondary clarifiers are shown in Table 2-10. The biosolids processing facilities include 
gravity belt and rotary drum thickeners, anaerobic digesters and sludge dewatering. Most of 
the wastewater is treated and then discharged through an ocean outfall. Some of the 
wastewater is reclaimed for water reuse. The plant is permitted to treat a 17.5 MGD annual 
average daily flow, 20 MGD maximum month average daily flow and 40 MGD peak hourly 
flow (Hazen and Sawyer 1997b). The Boca Raton WWTP site is constrained on the north by 
athletic fields and a runway, on the west and south by freeways, and on the east by the Boca 
Raton Water Treatment Plant (Fig. 2-4). 

 



2-11  

Table 2-10.  Design Criteria for the Boca Raton WWTP 

Treatment Facility Value Units 
Aeration Basins   

No. of aeration basins 3 # 
Basin length 255 ft. 
Basin width 85 ft. 
Sidewater depth 13 ft. 
Volume per basin 2.11 MG 
Total aeration basin volume 6.32 MG 

Secondary Clarifiers   

No. of clarifiers 5 # 
Diameter of clarifiers 1, 2 105 ft. 
Diameter of clarifiers 3, 4, 5 110 ft. 
Sidewater depth of clarifiers 1,2 12 ft. 
Sidewater depth of clarifiers 3, 4, 5 14 ft. 
Total surface area of clarifiers 45,829 sf 
Total volume of clarifiers 4.54 MG 

 
 

 
Figure 2-4. Aerial photograph of the Boca Raton WWTP. A 

portion of the Boca Raton Water Treatment Plant is visible in 
the lower right corner of the photo (Google Earth 2005). 



2-12  

Year 2005 2010 2015 2020 2025 
Population 138,200 151,700 165,400 179,500 193,200 

Year 2005 2010 2015 2020 2025 
Wastewater flow (MGD) 15.6 17.1 18.7 20.2 21.8 

2.2.2 Historical and Projected Flows and Concentrations 
The Boca Raton WWTP serves an estimated 138,200 people within its service area in 2005. 
This estimate is derived from historical population data from the City of Boca Raton Utility 
Services Department (Hazen and Sawyer 1997b) extrapolated based on projected population 
growth rates used for the entirety of Palm Beach County issued in the United States Army 
Corps of Engineers Comprehensive Everglades Restoration Plan Update (GEC 2003). The 
population for the Boca Raton WWTP service area is expected to increase to 193,200 by the 
Year 2025.  Population projections for the study period are presented in Table 2-11. 

 
Table 2-11. Population Projections for the Boca Raton WWTP Service Area from 2005 to 

2025.  Based on data from Hazen and Sawyer (1997b) and GEC (2003) 

 
Based on an historical wastewater production rate of 113 gal/capita/day prepared for the 
United States Geological Survey study to assess wastewater discharge trends in Florida 
(Marella 1999), the 2005 average daily wastewater flow rate is projected at 15.6 MGD. The 
average daily wastewater flow rate is expected to increase to 21.8 MGD in 2025, based on a 
constant wastewater production rate of 113 gal/capita/day. Wastewater flow rates for the 
study period are presented in Table 2-12. 

 
Table 2-12.  Wastewater Flow Projections for the Boca Raton WWTP from 2005 to 2025. 

Based on data from Hazen and Sawyer (1997b), GEC (2003) and Marella (1999) 

 
The average influent CBOD5 and TSS concentrations during 1996 were 136 and 124 mg/L, 
respectively. The annual average CBOD5 and TSS reductions were 91% and 95%, resulting 
in average effluent CBOD5 and TSS concentrations of 12 and 6 mg/L. This effluent quality 
was typically achieved utilizing two out of three aeration basins and three out of five 
secondary clarifiers (Hazen and Sawyer 1997b). 

 
The average effluent concentrations for CBOD5 and TSS from August 2003 through October 
2004 were 3 and 6 mg/L (Table 2-13), which are below the respective discharge limits of 25 
and 30 mg/L. The removals of CBOD5 and TSS were 98% and 96%, respectively; much 
higher than the 85% requirement. The average effluent concentrations of total nitrogen and 
total phosphorus were 16.9 and 0.7 mg/L, respectively. The annual average, 90th percentile, 
geometric mean and maximum effluent fecal coliform concentrations were 3, 10.1, 3.1 and 
74.8 per 100 mL, respectively, as shown in Table 2-14. These values are well below the 
corresponding limits of 200, 400, 200 and 800 per 100 mL. The average influent 
concentrations for CBOD5 and TSS were 190 and 185 mg/L for the same period (Table 2- 
15). 



2-13  

Table 2-13. Ocean Outfall Discharge Composition of Boca Raton WWTP from 8/31/03 to 
10/31/04.  Data from Florida DEP Discharge Monitoring Reports 

Parameter Average of monthly Maximum monthly 
averages average 

TSS (mg/L) 6 7.9 
CBOD5 (mg/L)1

 3 4.6 
TSS removal (%) 96 – 
CBOD5 removal (%) 98 – 
Total N (mg-N/L) 16.9 19.9 
Ammonia N (mg-N/L) 1 10.5 14.2 
Nitrite+Nitrate N (mg-N/L) 1 3.3 3.8 
Total P (mg-P/L) 0.7 1.3 

1 Monitoring period between 2/29/04 and 10/31/04 
 
 

Table 2-14. Ocean Outfall Fecal Coliform Concentrations at the Boca 
Raton WWTP from 8/31/03 to 10/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

 Value (# /100 mL) 
Average of monthly 1averages  3 

 90th percentile 10.1 
Geometric mean 3.1 
Maximum 74.8 

1 Monitoring period between 8/31/03 and 7/31/04 and 11/30/03 value is not reported 
 
 

Table 2-15. Average Influent Concentrations at the Boca Raton 
WWTP from 8/31/03 to 10/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

Parameter Average of monthly averages 
TSS (mg/L) 185 
CBOD5 (mg/L) 190 

Note: The monthly averages for the TSS and CBOD5 on 1/31/04 were 299 mg/L 
and 241 mg/L respectively, which gives the highest sum (540 mg/L) of 
monthly averages for TSS and CBOD5. 

 
2.2.3 Reuse Facilities 
The Boca Raton WWTP added capability to produce a limited quantity of reclaimed water 
for process water and landscape irrigation onsite in 1989. Two automatic backwash filters 
with a total design capacity of 3 MGD were operated (CDM 1990). In 1993, Florida Atlantic 
University was being irrigated and Phase I of the reuse system construction was continuing to 
expand reclaimed water distribution to public access areas.  The current reuse system 
includes chemical filter aid, filtration and high level disinfection. Six automatic backwash 



2-14  

medium-depth mono-media sand filters with a total surface area of 3450 ft2 and a design 
capacity of 9 MGD are being used (Brown and Caldwell 1993). According to the 2003 
Florida DEP Reuse Inventory (FL DEP 2004), the reuse system has a design capacity of 9 
MGD, of which 62% (5.6 MGD) is being utilized. The reuse system IRIS (In-city 
Reclamation Irrigation System) provides service to Boca Raton's Sabal Park/Pinelands area, 
Florida Atlantic University, Mizner Park and a number of commercial green spaces along 
Federal Highway, residential customers and golf courses (Boca Raton 2005a). 

 
2.2.4 Ocean Outfall 
The ocean outfall pipe from the Boca Raton WWTP consists of three sections with 42, 30 
and 36 inch diameters.  Treated effluent is discharged 5,166 ft from the shoreline at a depth 
of 90 ft. The permitted capacity of the wastewater effluent through the ocean outfall is 17.5 
MGD annual average daily flow. In addition, the outfall is permitted to carry a 4.5 MGD 
annual average daily flow (7 MGD maximum daily flow) of membrane softening concentrate 
from the water treatment plant (FL DEP 2003b). 

 
2.2.5 Disposal Methods in Addition to Ocean Outfalls 
The City of Boca Raton has no disposal method besides its ocean outfall. 

 
2.2.6 Future Plans 
The City of Boca Raton submitted a capacity analysis report during permit renewal to the 
Florida DEP for a rerating of the Boca Raton WWTP’s annual average daily flow from 17.5 
MGD to 23 MGD, corresponding to a maximum month average daily flow of 26.5 MGD and 
a peak hourly flow of 46 MGD. The peaking factor for maximum month average daily 
flow/annual average daily flow is proposed to remain at 1.15, whereas peak hourly 
flow/annual average daily flow ratio is suggested to be reduced to 2.0, based on a review of 
historical hourly flow data from 1995 to 1996. The treatment processes limiting the rerated 
capacity were the primary clarifiers, return activated sludge pumping and sludge thickening. 
The peak flow to the outfall based on pumping capacity was estimated to be 28 MGD. The 
available total equalization capacity is 5.5 million gallons, consisting of a 2.5 million gallon 
effluent equalization tank and a 3.0 million gallon reuse system storage tank. The facilities 
were found to be adequate for the proposed 46 MGD peak hourly flow, considering a 
committed reuse flow of 2.0 MGD, 28 MGD ocean outfall and 4.0 million gallons of 
equalization required for a peak hourly flow rate duration of 6 hours (Hazen and Sawyer 
1997b). 

 
The reclaimed water master plan prepared by CDM for the City of Boca Raton proposed    
a reclaimed water system IRIS with a design capacity of 15 MGD to be completed by  
2000. The service district included 2,480 acres of green space, including five large users 
(Florida Atlantic University and four golf courses), all public and commercial properties, 
multi-family condominium and rental complexes, and 12,773 single family homes. The 
reclaimed water system was found to reduce the annual water consumption by 25 to 30% 
and had the potential to eliminate the 10 MGD expansion of the water treatment plant and 
related water supply wells with an estimated capital cost of between 7.7 and 8.7 million 
dollars (CDM 1990).  However, the water treatment plant was expanded in 1991,  before 



2-15  

the reclaimed water system was completed. The implementation of IRIS has been slower 
than planned. 

 
2.3 Broward/North WWTP 
An overview of the Broward/North WWTP in Broward County and its associated facilities is 
given in Table 2-16. Included are brief descriptions of the treatment and alternative disposal 
methods, flows, reuse facilities, ocean outfall, and future plans. More extensive information 
is given below. 

 
2.3.1 Description of Wastewater Treatment Plant 
The initial Broward/North WWTP, with a design capacity of 20 MGD and located at 2401 N. 
Powerline Road, Pompano Beach, started providing wholesale wastewater treatment service 
to large users in 1975. The plant underwent its first major expansion in 1980, which 
increased the design capacity to 66 MGD annual average daily flow. The plant reached 80 
MGD annual average daily flow capacity through a second major expansion that was 
completed in 1992. 

 
In 2001, a rerating was requested for the Broward/North WWTP from 80 MGD to 84 MGD 
and a capacity of 84 MGD annual average daily flow was permitted in 2003. The Broward 
County Office of Environmental Services started planning in 1995 to expand the 
Broward/North WWTP to 100 MGD design capacity. Sludge stabilization and dewatering 
improvements projects were completed in 2001 as part of the expansion (Hazen and Sawyer 
2004). 

 
The Broward/North WWTP provides secondary treatment and on-site biosolids processing. 
There are four individual treatment trains (Modules A, B, C, D). The liquid treatment 
facilities include screening, grit removal, an activated sludge system, secondary clarifiers, 
and chlorine contact tanks. The design criteria of the aeration basins and secondary clarifiers 
are shown in Table 2-17. Solids treatment facilities consist of dissolved air flotation 
thickeners, anaerobic digesters, and sludge dewatering. After the sludge is digested and 
dewatered, it is disposed of by land filling and land spreading.  The sludge is rated as Class 
B, which is suitable for application to agricultural sites with restricted public access.  Some 
of the wastewater is treated and then disposed of through an ocean outfall, another portion is 
treated and then disposed of through six Class I injection wells, and the remainder is 
reclaimed for water reuse (Hazen and Sawyer 2004). Some area remains open on the 
Broward/North WWTP site (Fig. 2-5). Commercial developments constrain the site 
boundaries on all four directions, although a parcel of undeveloped land extends from the 
northwest corner of the plant site. 



2-16  

Table 2-16.  Overview of the Broward/North WWTP, Ocean Outfall and Associated Facilities 
Treatment 
& alternate 
disposal 

Method Conventional activated sludge 
 

Disinfection level High level for public access reuse 
Basic level for ocean outfall disposal 

 

Other disposal options Class I injection wells 
2003 Flows Reuse 4.5 MGD 

Ocean outfall 
 

36.5 MGD 
 

Other disposal flow 29.1 MGD 
 

Total treated flow 69.8 MGD 
Reuse 
facilities 

Design capacity 10 MGD 
 

Current flow 4.5 MGD 
 

Start up 1991 
 

 

to 
Applications On site; other facility; other public access 
Notes Effluent from Modules B and C is further treated 

produce reclaimed water for reuse 
Ocean Latitude 26°15′00″N 
outfall Longitude 80°03′45″W 

Discharge depth 
 

107 ft 
 

Distance offshore 7,300 ft 
Inside diameter 

 

54 inches 
Number of ports 1 

 

Diameter of ports 54 inches 
 

Port orientation Horizontal 
Future plans WWTP Expand to 100 MGD design capacity 

 

Reuse facilities Utilize 10 MGD reuse design capacity 
 

 

 
 
 
 

 
 
 
 
 
 
 

 

2.3.2 Historical and Projected Flows and Concentrations 
The Broward/North WWTP serves an estimated 724,000 people within its service area in 
2005, as presented by the Broward County Office of Environmental Services (Hazen and 
Sawyer 2004). The population for the Broward/North WWTP service area is expected to 
increase to 978,300 by 2025. Population projections for the study period are presented in 
Table 2-18. 

Detailed flow data and projections for the Broward/North WWTP were available, indicating 
that the 2005 average daily wastewater flow rate would be 84.2 MGD (116 gal/capita/day). 
The average daily wastewater flow rate is expected to increase to 94.1 MGD in 2025. This 
flow rate reflects an anticipated reduction in wastewater production per capita from 116 
gal/capita/day at the beginning of the study period to 96 gal/capita/day in 2025.  The 
reduction in the per capita wastewater production is expected to result from increased 
residential population density. The increase in density per residential unit is anticipated since 
there is very little undeveloped land in the county, whereas migration to the area should 
continue.  Projected wastewater flow rates over the study period are presented in Table 2-19. 

 



2-17  

Table 2-17.  Design Criteria for the Broward/North WWTP 
Treatment Facility Value Units 

Aeration Basins   
No. of modules (A, B, C, D) 4 # 
No. of aeration basins per module 4 # 
Total no. of aeration basins 16 # 
Basin length 225 ft. 
Basin width 75 ft. 
Sidewater depth 15.5 ft. 
Volume per basin 1.96 MG 
Total aeration basin volume 31.3 MG 

Secondary Clarifiers   
No. of clarifiers per module 4 # 
Total no. of clarifiers 16 # 
Diameter of clarifiers 105 ft. 
Sidewater depth of clarifiers in modules A, B, C 12 ft. 
Sidewater depth of clarifiers in modules D 15 ft. 
Total surface area of clarifiers 138,560 sf 

 
 
 
 
 

 

Figure  2-5. Aerial  photograph  of  the   Broward/North  WWTP 
(Google Earth 2005). 



2-18  

Year 2005 2010 2015 2020 2025 
Population 724,000 790,600 856,300 919,500 978,300 

Year 2005 2010 2015 2020 2025 
Wastewater Flow (MGD) 84.2 88.6 90.8 92.2 94.1 
Per Capita Usage (gal/day) 116 112 106 100 96 

Table 2-18. Population Projections for Broward/North WWTP Service Area from 2005 to 
2025  (Hazen and Sawyer 2004) 

 
 

Table 2-19. Wastewater Flow Projections for Broward/North WWTP from 2005 to 
2025 (Hazen and Sawyer 2004) 

 

The average influent CBOD5 and TSS concentrations during 2002 were 136 and 241 mg/L, 
respectively. The annual average CBOD5 and TSS reductions were both 97%, resulting in 
average effluent CBOD5 and TSS concentrations of 3.3 and 5.9 mg/L, respectively. This 
effluent quality was achieved with an average of ten out of sixteen aeration basins in 
service (Hazen and Sawyer 2004). The average influent CBOD5 and TSS concentrations 
from 1997 to 2001 were 142 and 248 mg/L, respectively (Hazen and Sawyer 2002). 

 
Additional monitoring data were summarized for the period August 2003 through October 
2004. Effluent CBOD5 and TSS concentrations averaged 4 and 7 mg/L, respectively as 
shown in Table 2-20. These values are well below the corresponding discharge limits of 25 
and 30 mg/L. The removals for CBOD5 and TSS were both 97%; much higher than the 
requirement of 85%. The average effluent concentrations of total nitrogen and phosphorus 
were 14.8 and 1.3 mg/L, respectively. Annual average, 90th percentile, geometric mean and 
maximum effluent fecal coliform concentrations were 14, 25, 7 and 53 per 100 mL, 
respectively as shown in Table 2-21.  These values are below the corresponding limits of 
200, 400, 200 and 800 per 100 mL. The average influent concentrations for CBOD5 and TSS 
were 130 and 217 mg/L, respectively, for the same period as shown in Table 2-22. 

 
Table 2-20. Ocean Outfall Discharge Composition of Broward/North WWTP from 8/31/03 

to 10/31/04.  Data from Florida DEP Discharge Monitoring Reports 
Parameter Average of monthly averages Maximum monthly average 
TSS (mg/L) 7 13 
CBOD5 (mg/L) 4 5 
TSS removal (%) 97 – 
CBOD5 removal (%) 97 – 
Total N (mg-N/L) 14.8 19.9 
Total P (mg-P/L) 1.3 2.0 



2-19  

Table 2-21. Ocean Outfall Fecal Coliform Concentrations at the 
Broward/North WWTP from 8/31/03 to 10/31/04. Data from 
Florida DEP Discharge Monitoring Reports 

Value (# /100 mL)  
Average of monthly averages 14 

 90th percentile 25 
Geometric mean 7 
Maximum 53 

 
 

Table 2-22. Average Influent Concentrations of the Broward/North 
WWTP from 8/31/03 to 10/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

Parameter Average of monthly averages 
TSS (mg/L) 217 
CBOD5 (mg/L) 130 

Note: The monthly averages for the TSS and CBOD5 on 5/31/04 were 339 mg/L 
and 144 mg/L respectively, which gives the highest sum (483 mg/L) of 
monthly averages for TSS and CBOD5. 

 
2.3.3 Reuse Facilities 
A 10 MGD reclaimed water system together with approximately 2 miles of 24 inch 
transmission line terminating at the North Broward County Resource Recovery Facility was 
placed in service at the Broward/North WWTP in 1991. The current reclaimed water system 
consists of a filter feed pump station, filters, a chlorine contact tank, chemical feed facilities, 
storage tanks, and distribution pumping systems (Hazen and Sawyer 2004). Forty Parkson 
Dynasand single media upflow continuous backwash filters, with a total surface area of 2000 
ft2 and a design capacity of 10 MGD, are arranged in 10 individual basins with four units per 
basin (Hazen and Sawyer 1992). Clarified effluent from modules B and C is diverted to the 
filtration system. The existing reclaimed water demand is 45% (4.5 MGD) of the current 
design capacity 

 
2.3.4 Ocean Outfall 
Treated effluent from the Broward/North WWTP is discharged through a 54 inch ductile iron 
pipe at a depth of 107 ft that extends 7,300 ft from the shoreline. The permitted capacity of 
the outfall is 66 MGD annual average daily flow (FL DEP 2003a). 

 
2.3.5 Disposal Methods in Addition to Ocean Outfall 
The Class I injection well system at the Broward/North WWTP that was constructed in 1990- 
1991 consisted of an injection well pumping station, four Class I injection wells, and two 
dual zone Floridan aquifer monitoring wells. In 2000-2001, two additional Class I injection 
wells and two monitoring wells were constructed. The combined design capacity of the ocean 
outfall/injection well systems with one injection well out of service is 174 MGD peak hourly 
flow and 87 MGD average daily flow with a peaking factor of 2.0 (Hazen and Sawyer 2002). 
The permitted peak hourly flow capacity for the six wells is 60 MGD (FL DEP 2003a). An 
average flow of 29.1 MGD was discharged to the wells during 2003 (FL DEP 2004). 



2-20  

 

Water quality issues have been encountered for one of the monitoring wells. The U.S. EPA 
published a draft rule change in 2000 and 2003 that requires operators of wells with 
questionable data to either demonstrate non-endangerment of the underground source of 
drinking water or provide higher levels of treatment, described as possibly filtration and high 
level disinfection (Hazen and Sawyer 2004).  U.S. EPA published new rules governing Class 
I injection wells in 24 Florida Counties including Palm Beach, Broward and Miami-Dade 
Counties on 11/22/05.  These federal rules became effective on 12/22/05. 

 
2.3.6 Future Plans 
Plans for expansion of the Broward/North WWTP to a design capacity of 100 MGD include 
construction of an additional treatment module (E) with 20 MGD annual average daily flow 
capacity, new sludge dewatering and storage facilities, expansion and improvements of 
preliminary treatment facilities and anaerobic digestion facilities, improvements to 
disinfection facilities, construction of new Class I injection wells, and updating of the plant 
distributed control system (Hazen and Sawyer 2004). The design criteria of the aeration 
basins and secondary clarifiers in Module E are shown in Table 2-23. 

 
Broward County Office of Environmental Services has plans to utilize the 10 MGD design 
capacity of the reuse system.  A portion of this capacity is already committed. An additional 
2 MGD will be needed when the Broward/North WWTP is expanded to 100 MGD. There is 
an agreement with Wheelabrator Environmental Services to provide up to 2 MGD of 
reclaimed water and up to 2.3 MGD if the company adds boilers at the North Broward 
County Resource Recovery Facility.  The Broward County Office of Environmental 
Services has started providing irrigation water for a portion of the Pompano Beach Park of 
Commerce, which is under development next to the plant (Hazen and Sawyer 2004). 

 
Table 2-23.  Design Criteria for Module E 

Module E Value Units 
Aeration Basins   

No. of aeration basins 4 # 
Basin length 335 ft. 
Basin width 52 ft. 
Sidewater depth 15.5 ft. 
Volume per basin 2 MG 
Total aeration basin volume 8 MG 

Secondary Clarifiers   
No. of clarifiers 3 # 
Diameter of clarifiers 125 ft. 
Sidewater depth 16 ft. 
Total surface area of clarifiers 36,816 sf 

 

The City of Pompano Beach has ongoing efforts to expand its own reclaimed water treatment 
design capacity and service area. This community tapped into the outfall line from the 
Broward North WWTP, built a filtration and high-level disinfection facility, and supplies 



2-21  

Treatment 
& alternate 
disposal 

 

Method Pure oxygen activated sludge 
 

Disinfection level 

Other disposal options 

High level for public access reuse 
Basic level for ocean outfall disposal 
Class I injection wells (in testing) 

2003 Flows Reuse 2.6 MGD 
 Ocean outfall 39.5 MGD 

  
 
 

Other disposal flow - - 
 

Total treated flow 42.1 MGD 
Reuse 
facilities 

Design capacity 4 MGD 
 

Current flow 2.6 MGD 
 

Start up 1994 Public access reuse 
 

 

Applications Golf course irrigation 
Notes - - 

Ocean Latitude 26°01′04″N 
outfall Longitude 80°05′04″W 

 
 
 
 
 
 
 

Discharge depth 93 ft 
 

 

 

 

 

Distance offshore 
Inside diameter 
Number of ports 

10,000 ft 
60 inches 
1 

Diameter of ports 60 inches 
Port orientation Horizontal 

Future plans WWTP Expand to 50 MGD design capacity in two phases 
 

 

Reuse facilities Increase reuse flow by 1.1 MGD 

An overview of the Hollywood WWTP in Broward County and its associated facilities is 
given in Table 2-24. Included are brief descriptions of the treatment and alternative disposal 
methods, flows, reuse facilities, ocean outfall, and future plans. More extensive information 
is given below. 

 
Table 2-24.  Overview of Hollywood WWTP, Ocean Outfall and Associated Facilities 

reclaimed water within Pompano Beach. This utilization of a water resource that was 
previously being wasted results in an increase in the percentage of Broward/North WWTP 
flows that is reused (Hazen and Sawyer 2004). 

 
Coconut Creek and the North Springs Improvement District have expressed interest in 
receiving reclaimed water from Broward/North WWTP for roadway median irrigation. An 
initiative to fund this project was introduced in 2003 by the State but was not accepted. The 
project was resubmitted in January 2004. If funding is obtained, the Broward County Office 
of Environmental Services is prepared to upgrade its facilities to meet this demand (Hazen 
and Sawyer 2004). 

 
2.4 Hollywood WWTP 



2-22  

2.4.1 Description of Wastewater Treatment Plant 
The Hollywood WWTP, located at 1621 N. 14th Avenue, Hollywood, has been operating 
since the 1940s. In 1973, trickling filters were replaced with a pure oxygen activated sludge 
system and the plant was expanded to 36 MGD. The design capacity was increased to 38 
MGD in 1981 (Public Utility Management and Planning Services and Hazen and Sawyer 
2001). The current design capacity of the plant is 45 MGD annual average daily flow as 
mentioned in the permit (FL DEP 2002). The permitted capacity reported in the Florida DEP 
(2002) permit and SFRPC (2005) are 42 and 48.75 MGD, respectively. The City started 
implementing a program in 1999 to expand the design capacity to 50 MGD in two phases 
(Hazen and Sawyer 1988; Hazen and Sawyer 1999a). The current activated sludge plant 
includes bar screens, grit tanks, influent pumps, oxygenation tanks, clarifiers, chlorination, 
effluent pumps, and post lime sludge stabilization facilities (Public Utility Management and 
Planning Services and Hazen and Sawyer 2001; Hollywood 2005c).  The design criteria of 
the aeration basins and secondary clarifiers are shown in Table 2-25. Most of the wastewater 
is treated and then discharged through an ocean outfall. The remainder is reclaimed for water 
reuse. Two 24 inch Class I injection wells were constructed as part of an expansion process. 
The plant is sited within a golf course that is ringed with housing developments on the west, 
south, and east and by a recreational complex to the north (Fig. 2-6). 

 
Table 2-25.  Design Criteria for the Hollywood WWTP 

Treatment Facility Value Units 
Aeration Basins   

No. of trains (1, 2, 3, 4) 4 # 
No. of aeration basins per train 4 # 
Total no. of aeration basins 16 # 
Basin length in trains 1, 2 58 ft. 
Basin length in trains 3, 4 36 ft. 
Basin width in trains 1, 2 58 ft. 
Basin width in trains 3, 4 36 ft. 
Sidewater depth in trains 1, 2 14 ft. 
Sidewater depth in trains 3, 4 18 ft. 
Volume per basins in trains 1, 2 0.35 MG 
Volume per basins in trains 3, 4 0.17 MG 
Total aeration basin volume 4.2 MG 

Secondary Clarifiers   
Length of clarifiers no. 1-4 135 ft. 
Width of clarifiers no. 1-4 135 ft. 
Sidewater depth of clarifiers no. 1-4 12 ft. 
Diameter of clarifiers no. 5-6 120 ft. 
Sidewater depth of clarifiers no. 5-6 14 ft. 
Total surface area of clarifiers 95,508 sf 
Total volume of clarifiers 9.06 MG 



2-23  

 
Figure 2-6. Aerial photograph of the Hollywood WWTP 

(Google Earth 2005) 
 

2.4.2 Historical and Projected Flows and Concentrations 
The Hollywood WWTP serves an estimated 312,200 people within its service area in 2005. 
This estimate is derived from historical population data (Marella 1999) extrapolated based on 
projected population growth rates for Broward County presented in the United States Army 
Corps of Engineers Comprehensive Everglades Restoration Plan Update (GEC 2003). The 
population for the Hollywood WWTP service area is expected to increase to 425,600 by 
2025.  Population projections for the study period are presented in Table 2-26. 

 
Based on an historical wastewater production rate of 128 gal/capita/day (Public Utility 
Management and Planning Services and Hazen and Sawyer 2001), the 2005 average daily 
wastewater flow rate was projected at 40.0 MGD. The average daily wastewater flow rate is 
expected to increase to 54.5 MGD in 2025, based on a constant wastewater production rate of 
128 gal/capita/day. Projected wastewater flow rates for the study period are presented in 
Table 2-27. 

 
The annual average influent BOD5 and TSS concentrations from November 1985 through 
December 1987 were 86 and 84 mg/L. The low wastewater strength was caused by the 
infiltration/inflow in the Hollywood collection system (Hazen and Sawyer 1988). Effluent 
CBOD5 concentrations for the Hollywood WWTP during high flow occurrence days in July 



2-24  

and August 1989 were in the range of 5 to 19 mg/L (Hazen and Sawyer 1999a). The average 
effluent CBOD5 concentration from May through October 1992 was 4 mg/L (Hazen and 
Sawyer 1993). 

 
Table 2-26. Population Projections for Hollywood WWTP Service Area from 2005 to 

2025. Based on data from Public Utility Management and Planning Services and 
Hazen and Sawyer (2001) and GEC (2003) 

Year 2005 2010 2015 2020 2025 
Population 312,200 340,100 368,400 397,500 425,600 

 
 

Table 2-27.  Wastewater Flow Projections for Hollywood WWTP from 2005 to 2025. 
Based on data from Public Utility Management and Planning Services and Hazen and 
Sawyer (2001), GEC (2003) and Marella (1999) 

Year 2005 2010 2015 2020 2025 
Wastewater flow (MGD) 40.0 43.5 47.2 50.9 54.5 

 
The average effluent concentrations for CBOD5 and TSS from August 2003 through October 
2004 were 8 and 17 mg/L, respectively, as shown in Table 2-28. These values are below the 
respective discharge limits of 25 and 30 mg/L. The removals for CBOD5 and TSS were 94% 
and 87%, respectively.  The average effluent concentrations for total nitrogen and 
phosphorus were 16.6 and 1.1 mg/L, respectively. Several months of coliform data were 
missing from the data report, as explained in the footnotes to Table 2-29. Based on available 
data, values for the annual average, 90th percentile, geometric mean effluent fecal coliform 
concentrations were 7, 20.9 and 2.7, respectively, which are below the corresponding limits 
of 200, 400 and 200 per 100 mL. However, the maximum was 2,120 per 100 mL, which is 
above the limit of 800 per 100 mL. The average influent concentrations for CBOD5 and TSS 
were 139 and 136 mg/L for the 15-month period, as shown in Table 2-30. The influent 
wastewater strength has increased due to infiltration/inflow reduction programs (Hazen and 
Sawyer 1988). 

 
Table 2-28. Ocean Outfall Discharge Composition of the Hollywood WWTP from 

8/31/03 to 10/31/04.  Data from Florida DEP Discharge Monitoring Reports 
Parameter Average of monthly 

averages 
Maximum monthly 

average 
TSS (mg/L) 17 26.6 
CBOD5 (mg/L) 8 17.9 
TSS removal (%)1

 87 – 
CBOD5 removal (%)1

 94 – 
Total N (mg-N/L) 16.6 21.2 
Ammonia N (mg-N/L) 11.9 15 
Nitrite+Nitrate N (mg-N/L) 1.2 4.8 
Total P (mg-P/L) 1.1 1.4 

1 Calculated based on the given influent and effluent monthly average data 



2-25  

Table 2-29. Ocean Outfall Fecal Coliform Concentrations at the 
Hollywood WWTP from 8/31/03 to 10/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

 Value (# /100 mL) 
Average of monthly averages 7 
90th percentile1

 20.9 
Geometric mean1

 2.7 
Maximum2

 2120 
1 11/30/03, 12/31/03, 1/31/04, 4/30/04 and 8/31/04 values were not reported 
2 8/31/03, 11/30/03, 12/31/03, 1/31/04, 4/30/04, 8/31/04 and 9/30/04 values were not 

reported 
 
 

Table 2-30. Average Influent Concentrations at the Hollywood 
WWTP from 8/31/03 to 10/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

Parameter Average of monthly averages 
TSS (mg/L) 136 
CBOD5 (mg/L) 139 

Note: The monthly averages for the TSS and CBOD5 on 5/31/04 were 158 mg/L 
and 162 mg/L respectively, which gives the highest sum (320 mg/L) of 
monthly averages for TSS and CBOD5. 

 
2.4.3 Reuse Facilities 
Reclaimed water was used only for on-site processes until 1993, when process and storage 
facilities were installed to enable 4 MGD of public access reuse. In 1994 a transmission 
system was constructed to supply reclaimed water to golf courses (Public Utility 
Management and Planning Services and Hazen and Sawyer 2001). The current reuse system 
includes an 8 MGD continuous backwash tertiary filter system, high level disinfection and 
contact tanks, 0.5 MG of on-site reuse storage, pumping facilities and a reuse transmission 
and distribution system (Hollywood 2005b). The current reuse system has a permitted 
capacity of 4 MGD and is providing 2.6 MGD of reclaimed water to six local golf courses 
(FL DEP 2004). There are ongoing discussions with more users to provide an additional 1.1 
MGD (FL DEP 2002). 

 
Reuse has been found beneficial in Hollywood by reducing water withdrawals from the 
surficial aquifer system, helping to prevent saltwater intrusion. The City of Hollywood 
determined that about 4 MGD of off-site reuse was economically feasible, but it received 
resistance from users. The City therefore sponsored legislation to require reclaimed water to 
be used where it is available and reliable. Residential reuse was also considered. Capital cost 
for residential reuse (or dual distribution) water systems was estimated as $21 to $30 per 
gal/day of reuse capacity, whereas golf course irrigation was estimated as less than $2 per 
gal/day of reuse capacity. The City concluded that the cost of residential reuse in Hollywood 
was too expensive and inconvenient for single-families with small lots that utilize limited 



2-26  

amounts of water for irrigation (Public Utility Management and Planning Services and Hazen 
and Sawyer 2001). 

 
2.4.4 Ocean Outfall 
The treated wastewater from the Hollywood WWTP is transported to the Atlantic Ocean 
through a 60 inch diameter outfall pipe that extends 10,000 ft off-shore, reaching a depth of 
93 ft. The outfall pipe will be at or exceeding its recommended maximum hydraulic capacity 
when the plant is uprated to 50 MGD. Class I injection wells are therefore being constructed 
to serve as an additional disposal method (Hazen and Sawyer 1994). The City has an 
agreement with the Town of Davie and Cooper City to dispose of treated wastewater through 
the existing effluent disposal system. The permitted capacity with these flows is 46.3 MGD 
annual average daily flow (FL DEP 2002). 

 
In September 1976, the 60 inch outfall pipeline failed near Michigan Street, at a point 1,200 
ft off the Hollywood Beach. Repairs to the 96 ft of damaged pipe required several weeks. 
The Hollywood Beach was closed during this period. The failure was caused by trapped air 
and associated localized pressure surges (Hazen and Sawyer 1999a). 

 
The Southeast Florida Outfall Experiment II (SEFLOE II) study characterized the minimum 
initial dilution properties of the outfall system at a design flow of 54 MGD. This flow was 
determined considering flows of 42 MGD from the Hollywood WWTP, 6.75 MGD from the 
Cooper City/Davie treatment plants, 2.2 MGD of reverse osmosis and membrane softening 
brines from the proposed water treatment plant, and 3 MGD of planned future flows. The 
minimum flux average dilution in the zone of initial dilution was 28.4:1, which is above the 
minimum of 20:1 established by regulations. The initial dilution characteristics of the 
Hollywood and Miami-Dade/Central outfall systems were compared. Hollywood was found 
to be superior to the multiport system in Miami-Dade/Central. It was therefore concluded that 
effluent from the Hollywood outfall undergoes rapid dilution (Hazen and Sawyer 1994). 

 
2.4.5 Disposal Methods in Addition to Ocean Outfall 
During the plant uprating process, effluent disposal options were reviewed and construction 
of two Class I injection wells (the Florida DEP requires a minimum of two) was chosen from 
among several options. Construction permits have been obtained by the City to install two 24 
inch diameter Class I injection wells.  Currently the two wells are under operational testing, 
as required to eventually obtain an operation permit. The tentative permitted capacity of the 
Class I injection well system is 18.6 MGD (Hazen and Sawyer 1999b). 

 
2.4.6 Future Plans 
The Hollywood WWTP is being expanded to 50 MGD (Hollywood 2005a). For upgrade to 
45 MGD annual average daily flow, the following improvements were made (Public Utility 
Management and Planning Services and Hazen and Sawyer 2001; FL DEP 2002): 

• Upgrade of influent pump station 
• Installation of a third emergency generator for the influent pump station and other 

facilities on the south side of the WWTP 
• Installation of a fourth emergency generator for the effluent and other facilities on the 

north side of the WWTP 



2-27  

• Construction of a 120 ft diameter clarifier (No. 7) 
• Construction of return activated sludge pumping station (No. 4) 
• Construction of a 24 inch diameter deep injection well 
• Replace existing flow meter with a magnetic flow meter 

 
Ugrading to 50 MGD annual average daily flow includes the following improvements: 

• Construction of oxygenation train No. 5, consisting of four cells 
• Construction of a 120 ft diameter clarifier No. 8 
• Construction of second 24 inch diameter deep injection well 
• Rehabilitation of oxygenation trains No. 1 and 2 and rehabilitation of clarifiers No. 1– 

4 
 
The on-site storage for reclaimed water is limited during extreme storms. The possibility of 
using golf course ponds for additional storage during these periods is therefore being 
explored by the City of Hollywood. In the long term, the City is investigating the possibility 
of emergency discharge of reclaimed water mixed with golf course pond water to inland 
surface waters. The City is seeking this approach to get some relief for 5 to 10 years, but is 
aware of the difficulty of obtaining such a regulatory permit (Hazen and Sawyer 1999a). 

 
2.5 Miami-Dade/North WWTP 
An overview of the Miami-Dade/North WWTP in Miami-Dade County and its associated 
facilities is given in Table 2-31. Included are brief descriptions of the treatment and 
alternative disposal methods, flows, reuse facilities, ocean outfall, and future plans. More 
extensive information is given below. 

 
2.5.1 Description of Wastewater Treatment Plant 
The Miami-Dade/North WWTP located at 2575 N.E. 151st St., North Miami, started 
operation in the late 1970s. Liquid treatment facilities include bar screens, primary clarifiers, 
pure oxygen trains, secondary clarifiers and chlorination facilities. The design criteria of the 
aeration basins and secondary clarifiers are shown in Table 2-32. The sludge transfer 
pumping station pumps the primary sludge, waste activated sludge, and scum to the Miami- 
Dade/Central WWTP for biosolids treatment. Most of the treated effluent is disposed of 
through an ocean outfall. A portion of the wastewater is reclaimed for water reuse.  Four 
Class I injection wells have been constructed, but a testing program must be completed 
before the wells may be placed in service. The maximum flow that can be discharged to the 
wells is 45 MGD. The plant has a rated capacity of 120 MGD annual average daily flow and 
is permitted to treat an annual average daily flow of 112.5 MGD (PBS&J 2003). The plant 
site has undeveloped land available to the north, east and south, with a freeway bounding the 
site on the west (Fig. 2-7). 



2-28  

Treatment 
& alternate 
disposal 

 

Method Pure oxygen activated sludge 
 

Disinfection level 

Other disposal options 

High level for public access reuse 
Basic level for ocean outfall disposal 
Class I injection wells (in testing) 

2003 Flows Reuse 2.3 MGD 
 Ocean outfall 80.6 MGD 

  Total treated flow 82.9 MGD 
Reuse 
facilities 

Design capacity 4.4 MGD 
 

Current flow 2.3 MGD 
 

Start up 1997 Florida International University irrigation 
 

Applications On-site; Florida International University irrigation 
 

Notes Influent from northwestern Miami with lower chloride 
  concentrations is reclaimed for water reuse  

Ocean Latitude 25°55′48″N 
outfall Longitude 80°05′04″W 

 
 
 
 
 
 
 

Discharge depth 
 

108 ft 
 

Distance offshore 
Inside diameter 
Number of ports 

11,700 ft 
 

90 inches 
12 

 

Diameter of ports 24 inches 
 

Port orientation Horizontal 
Future plans WWTP Reactivate old ocean outfall for wet weather flows 

 

Reuse facilities Could not identify 
 

Table 2-31. Overview of Miami-Dade/North WWTP, Ocean Outfall and Associated 
Facilities 

 
 

Table 2-32.  Design Criteria for the Miami-Dade/North WWTP 
Treatment Facility Value Units 

Aeration Basins   
No. of trains 5 # 
No. of aeration basins per train 4 # 
Basin length 61 ft. 
Basin width 61 ft. 
Sidewater depth 15 ft. 
Volume per basin 0.39 MG 
Total aeration basin volume 7.8 MG 

Secondary Clarifiers   
No. of clarifiers 12 # 
Diameter of clarifiers 160 ft. 
Sidewater depth of clarifiers 12 ft. 
Total surface area of clarifiers 241,200 sf 
Total volume of clarifiers 24.24 MG 



2-29  

 

 
Figure 2-7. Aerial photograph of the Miami-Dade/North WWTP (Google 

Earth 2005) 
 
2.5.2 Historical and Projected Flows and Concentrations 
The Miami-Dade/North WWTP serves an estimated 635,400 people within its service area in 
2005. Data on population for the entire district, which includes three wastewater treatment 
facilities (North, Central, and South) was obtained from the Miami-Dade Water and Sewer 
Department for 2001 (PBS&J 2003). The population of the service area for the Miami- 
Dade/North WWTP was estimated by dividing the wastewater flow for the Miami- 
Dade/North WWTP by the total wastewater handled by all three treatment plants, and then 
multiplying by the total number of residents within the three service areas. Data is presented 
by the Miami-Dade Water and Sewer Department through the year 2015. To obtain 
extrapolated population data for the years 2020 and 2025, the average population increase for 
the previous two projection years (2010 and 2015) were averaged and the increase percent 
was extrapolated linearly for the final two entries of the study period. The population for the 
Miami-Dade/North WWTP service area is expected to increase to 777,500 by 2025. 
Population projections for the study period are presented in Table 2-33. 

 
Table 2-33. Population Projections for Miami-Dade/North WWTP Service Area from 

2005 to 2025.  Based on data from PBS&J (2003) 
Year 2005 2010 2015 2020 2025 

Population 635,400 658,800 700,600 735,800 777,500 
 
The Miami-Dade Water and Sewer Department presents wastewater flow estimates for the 
Miami-Dade/North WWTP for the year 2005 in their Wastewater Management Master Plan 
(PBS&J 2003). The wastewater flow for 2005 was estimated by the Miami-Dade Water and 
Sewer Department to be 107.9 MGD, or 170 gal/capita/day. The data from the Miami-Dade 
Water and Sewer Department extends to the Year 2015. Wastewater flow data for 2020 and 
2025 were extrapolated based on the per capita wastewater generation rate and includes the 
decrease in per capita production reflected in the Department’s data between 2010 and 2015. 



2-30  

The decrease was extended linearly to obtain a per capita wastewater production of 165 
gal/capita/day for 2020 and 162 gal/capita/day for 2025. The average daily wastewater flow 
rate is expected to increase to 126.3 MGD in the Year 2025. Projected wastewater flow rates 
for the study period are presented in Table 2-34. 

 
Table 2-34. Wastewater Flow Projections for Miami-Dade/North WWTP from 2005 to 

2025.  Based on data from PBS&J (2003) 
 2005 2010 2015 2020 2025 
Wastewater flow (MGD) 107.9 111.9 116.6 121.3 126.3 
Per capita usage (gal/day) 170 170 166 165 162 

 
The average influent BOD5 and TSS concentrations during 2001 were 99 and 127 mg/L, 
respectively. The annual average BOD5 and TSS reductions were 94% and 89%, resulting in 
average effluent BOD5 and TSS concentrations of 5.6 and 13.6 mg/L (PBS&J 2003). The 
average influent BOD5 and TSS concentrations from 1984 through 1997 were 127 and 157 
mg/L, respectively. The annual average BOD5 and TSS reductions were 89% and 88%, 
resulting in average effluent BOD5 and TSS concentrations of 14 and 19 mg/L (PBS&J 
1998). 

 
The wastewater effluent quality was reviewed for a variety of constituents. The Miami- 
Dade/North WWTP was found to have chloride concentrations of 580 mg/L.  The impacts  
of high chloride concentrations on public access reuse, specifically with urban and 
agricultural irrigation, were evaluated in the 1992 Reuse Feasibility Study (PBS&J 1992). 
Infiltration/inflow reduction programs in the wastewater collection and transmission system 
were found to be useful for reducing high chloride concentrations in reclaimed water. The 
Miami-Dade/North WWTP treats wastewater influents with high and low chloride 
concentrations in two separate trains. Influent wastewater from North Miami and Miami 
Beach contains chloride concentrations or 1,000 mg/L or higher, whereas influent from the 
northwestern portion of the county has chloride concentrations in the vicinity of 135 mg/L. 
Effluent from the low chloride train, which has chloride concentrations less than 400 mg/L, is 
reclaimed for reuse applications. Further treatment of the WWTP effluent with membrane 
technology or dilution to reduce chloride concentrations was considered for the case where 
reclaimed water from the high chloride train is used to increase reuse capacity (PBS&J  
1998). 

 
Monitoring data reported to the Florida DEP from August 2003 through July 2004 were 
examined.  The average CBOD5 and TSS effluent concentrations during this period were 6 
and 10 mg/L, respectively, as shown in Table 2-35. These values are below the respective 
discharge limits of 30 and 30 mg/L. The removals for CBOD5 and TSS were not reported and 
could not be calculated because the influent average monthly concentrations for CBOD5 and 
TSS were not reported. The average effluent concentrations for total nitrogen and phosphorus 
were 17.5 and 1.7 mg/L, respectively. Annual average and 90th percentile effluent fecal 
coliform values were not reported. The geometric mean and maximum concentrations were 
1.2 and 67 per 100 mL, respectively, as shown in Table 2-36. These values are below the 
corresponding limits of 200 and 800 per 100 mL. 



2-31  

Table 2-35. Ocean Outfall Discharge Composition of the Miami-Dade/North WWTP from 
8/31/03 to 7/31/04.  Data from Florida DEP Discharge Monitoring Reports 

Parameter Average of monthly averages Maximum monthly average 
TSS (mg/L) 10 12.4 
CBOD5 (mg/L) 6 9.2 
TSS removal (%) – – 
CBOD5 removal (%) – – 
Total N (mg-N/L) 17.5 20.5 
Total P (mg-P/L) 1.7 2.1 

 
 

Table 2-36. Ocean Outfall Fecal Coliform Concentrations at the Miami- 
Dade/North WWTP from 8/31/03 to 7/31/04. Data from Florida DEP 
Discharge Monitoring Reports 

 Value (# /100 mL) 
Annual average – 
90th percentile – 
Geometric mean 1.2 
Maximum 67.3 

 

2.5.3 Reuse Facilities 
The Miami-Dade/North WWTP has an on-site reuse system that consists of filtration, 
chlorination and pumping facilities and reclaimed water storage tanks. Three down flow 
filters with a total surface area of 510 ft2 and a design capacity of 3 MGD, two continuous 
backwash filters with a total surface area of 200 ft2 and a design capacity of 1.4 MGD, a 
down flow deep bed filter with a total surface area of 154 ft2 and a design capacity of 1.6 
MGD, and a dual media down flow filter with a total surface area of 150 ft2 and a design 
capacity of 1.1 MGD are currently in use. The reclamation system started in 1997 to provide 
reclaimed water to Florida International University for landscape irrigation. The reuse system 
capacity is 2.9 MGD for on-site and 1.5 MGD for the university’s applications. During 2003, 
the reclaimed water flow was 2.3 MGD (FL DEP 2004). The wastewater influent from 
northeastern Miami contains high chloride concentrations due to the infiltration/inflow of 
brackish groundwater. It is therefore not reclaimed for irrigation reuse. The influent from 
Northwestern Miami has lower chloride concentrations and is processed in a separate train 
for reuse applications (PBS&J 1998). 

 
2.5.4 Ocean Outfall 
The Miami-Dade/North Outfall was constructed in 1975. It consists of a 90 inch reinforced 
concrete pipe that extends 11,700 ft from the shoreline and discharges effluent through 12 
ports at a depth of 108 ft. The permitted capacity of the outfall is 112.5 MGD annual average 
daily flow (PBS&J 2003). 



2-32  

2.5.5 Disposal Methods in Addition to Ocean Outfall 
Four Class I injection wells were constructed at the Miami-Dade/North WWTP, but a testing 
program must be completed before the wells are allowed to operate. The maximum flow 
discharge to the wells is about 45 MGD (PBS&J 2003). 

 
2.5.6 Future Plans 
The Miami-Dade Water and Sewer Department developed alternatives for Miami-Dade 
County to handle wastewater increases from population growth and wet-weather flows. The 
alternatives included two Comprehensive Everglades Restoration Plan projects. In the first 
project, the South District WWTP would be expanded from 112.5 MGD to 131.25 MGD and 
would be converted to advanced wastewater treatment such as membrane treatment to meet 
effluent discharge requirements for the coastal wetlands next to Biscayne Bay. In the second 
project, a reclaimed water plant with a design capacity of 20 MGD would be constructed at 
the Bird Drive Basin. The reclaimed water from this plant would be used for aquifer 
recharge.  Among the seven alternatives considered, the chosen alternative includes the use 
of an abandoned ocean outfall at the Miami-Dade/North WWTP and construction of a new 
120 inch ocean outfall at the Miami-Dade/Central WWTP to handle future demands (PBS&J 
2003). 

 
2.6 Miami-Dade/Central WWTP 
An overview of the Miami-Dade/Central WWTP in Miami-Dade County and its associated 
facilities is given in Table 2-37. Included are brief descriptions of the treatment and 
alternative disposal methods, flows, reuse facilities, ocean outfall, and future plans. More 
extensive information is given below. 

 
2.6.1 Description of Wastewater Treatment Plant 
The Miami-Dade/Central WWTP is located on Virginia Key at 3989 Rickenbacker 
Causeway, Miami. The initial 47 MGD facility (Plant 1) started operation in 1956. The 
treatment capacity was increased to 70 MGD in 1974 by adding two more aeration tanks. 
Plant 2, a 55 MGD pure oxygen activated sludge plant, became operational in 1980. Plant 1 
was down-rated to 60 MGD the same year. An upgrade of Plant 1 to pure oxygen activated 
sludge was completed in 1999. Plant 2 was re-rated to 83 MGD. The complete facility has a 
permitted capacity of 143 MGD annual average daily flow. Plants 1 and 2 are operated 
independently of each other. 

 
There is no influent screening at the site, as the wastewater is screened at Pumping Stations 1 
and 2. Liquid treatment facilities include aerated grit chambers, pure oxygen trains, 
secondary clarifiers and chlorination facilities. The design criteria of the aeration basins and 
secondary clarifiers are shown in Table 2-38. Biosolids treatment facilities consist of gravity 
sludge thickening, anaerobic digestion, centrifuge dewatering and disposal to landfills or land 
application sites. After chlorination, the effluents from both plants are mixed in the effluent 
pumping station. Most of the treated wastewater is disposed of through an ocean outfall. A 
small portion of the wastewater is reclaimed for water reuse (PBS&J 2003). The site of the 
Miami-Dade/Central WWTP is bordered by Miami Bay on the west, north and east. An 
undeveloped area of Virginal Key lies to the south of the plant (Fig. 2-8). 



2-33  

Treatment 
and 
alternate 
disposal 

Method 
Disinfection level 
Other disposal options 

Pure oxygen activated sludge 
Basic level for ocean outfall disposal 
None 

2003 Flows Reuse 8.9 MGD 
 

 Ocean outfall 104.6 MGD 
  

 
 

Other disposal flow - - 
 

Total treated flow 113.5 MGD 
Reuse 
facilities 

Design capacity 8.5 MGD 
 

Current flow 8.9 MGD 
 

Start up 1994 Public access reuse 
 

Applications On-site 
 

Notes All influent has high chloride concentrations 
Ocean Latitude 25°44′31″N 
outfall Longitude 80°05′10″W 

 
 
 
 
 
 
 

Discharge depth 
 

100 ft 
 

Distance offshore 
Inside diameter 
Number of ports 

18,800 ft 
 

90 and 120 inches 
5 

 

Diameter of ports 48 inches 
 

Port orientation Vertical 
Future plans WWTP Construct a new 120 inch ocean outfall 

 

Reuse facilities Could not identify 
 

Table 2-37. Overview of Miami-Dade/Central WWTP, Ocean Outfall and Associated 
Facilities 

 

2.6.2 Historical and Projected Flows and Concentrations 
The Miami-Dade/Central WWTP served an estimated 761,700 people within its service area 
in 2005. The population for the Miami-Dade/Central WWTP service area is expected to 
increase to 932,100 by the Year 2025. Population projections for the study period are 
presented in Table 2-39. Methodology for population estimates for the Miami-Dade/Central 
WWTP are similar to those discussed in Section 2.5.2. 

 
The average daily wastewater flow rate is expected to increase to 151.3 MGD in the Year 
2025. Projected wastewater flow rates for the study period are presented in Table 2-40. 
Methodology for wastewater flow projections was similar to that discussed in Section 2.5.2. 

 
The average influent BOD5 and TSS concentrations during 2001 were 148 and 194 mg/L, 
respectively. The annual average BOD5 and TSS reductions were 95.8% and 97.4%, resulting 
in respective average effluent BOD5 and TSS concentrations of 6.2 and 4.9 mg/L (PBS&J 
2003). The average influent BOD5 and TSS concentrations from 1984 through 1997 were 117 
and 104 mg/L, respectively. The annual average BOD5 and TSS reductions were 84% and 
87%, resulting in respective average effluent BOD5 and TSS concentrations of 19 and 14 
mg/L (PBS&J 1998). 



2-34  

Table 2-38.  Design Criteria for the Miami-Dade/Central WWTP 
Treatment Facility Value Units 

Aeration Basins   
Plant 1   

No. of tanks 6 # 
No. of aeration channels per tank 3 # 
Channel length 210 ft. 
Channel width 22 ft. 
Sidewater depth 13 ft. 
Volume per channel 0.45 MG 
Total aeration tank volume 8.1 MG 

Plant 2   
No. of trains 4 # 
No. of aeration stages per train 6 # 
Stage length 78.33 ft. 
Stage width 39.17 ft. 
Sidewater depth 10.17 ft. 
Volume per stage 0.24 MG 
Total aeration train volume 5.8 MG 

Secondary Clarifiers   
Plant 1   

No. of tanks 6 # 
No. of clarifier channels per tank 3 # 
Channel length 275 ft. 
Channel width 18 ft. 
Sidewater depth 11 ft. 
Total surface area of clarifiers 89,250 sf 
Total volume of clarifiers 7.32 MG 

Plant 2   
No. of tanks 10 # 
No. of clarifier channels per tank 3 # 
Channel length 275 ft. 
Channel width 18 ft. 
Sidewater depth 11 ft. 
Total surface area of clarifiers 148,750 sf 
Total volume of clarifiers 12.2 MG 



2-35  

Year 2005 2010 2015 2020 2025 
Population 761,700 789,800 839,900 882,000 932,100 

 
Table 2-39. Population Projections for Miami-Dade/Central WWTP Service Area from 

2005 to 2025.  Based on data from PBS&J (2003) 

 
 

Table 2-40. Wastewater Flow Projections for Miami-Dade/Central WWTP Service Area 
from 2005 to 2025.  Based on data from PBS&J (2003) 

Year 2005 2010 2015 2020 2025 
Wastewater flow (MGD) 129.4 134.1 139.8 145.4 151.3 
Per capita usage (gal/day) 170 170 166 165 162 

 

An irrigation pilot study at the Miami-Dade/Central WWTP site was planned to evaluate 
the feasibility of using reclaimed water with high chloride concentrations for golf course 
irrigation. The landscape vegetation on Virginia Key and Key Biscayne was found to be 
naturally tolerant to high chlorides, due to the barrier island conditions (PBS&J  1992). 

 
Figure 2-8. Aerial  photograph  of  the Miami-Dade/Central WWTP 

(Google Earth 2005) 
 



2-36  

Influent wastewater at the Miami-Dade/Central WWTP contains high chloride levels due to 
the infiltration/inflow of brackish groundwater into the collection system. The combined 
effluent chloride concentration at the Miami-Dade/Central WWTP was 1,089 mg/L in 1994. 
Reclaimed water from this source was found to be unsuitable for irrigation without 
membrane treatment. On-site irrigation at the Miami-Dade/Central WWTP was considered 
because the landscape vegetation is tolerant to high chloride concentrations and most of   
[...]
its residents.  A full-time information liaison position was created within the Public Works 



5-15  

Department. This person issued press releases, coordinated with homeowners and 
condominium associations, and generally acted as a spokesperson for APRICOT. Two 
videos and several brochures discussing water quality issues were produced by the City. 

 
f) Project costs and rate structure. The distribution network was constructed over a 15 year 
period at a cost of $40 million, all of which was funded locally. Reclaimed water supplied to 
commercial buildings and multi-unit dwellings is metered, whereas reclaimed water supplied 
to single family houses is not.  Commercial users and condominiums were charged 
$0.82/1000 gal in 1997 (40% of potable water rates). Single family dwellings paid a flat fee 
of $10/month. 

 
g) Information sources. Information for the present case study was taken from Altamonte 
Springs (1997), FDEP (2005b; 2005a), (Helgeson 2004; 2005b), Mantovani et al. (2001), 
Radcliffe (2004), York (2005) and Williams (1996). 

 
5.1.12 St. Petersburg 
a) Service area. St. Petersburg is located in the west central part of Florida (Fig. 5-4). The 
city is largely confined to a peninsula bounded to the west by the Gulf of Mexico and Boca 
Ciega Bay and to the south and east by Tampa Bay. 

 
b) Reclaimed water quality control. Wastewater from the City of St. Petersburg is treated in 
four regional water reclamation facilities (WRFs) that provide coagulation, filtration and 
high-level disinfection in addition to secondary treatment. The total outflow from the four 
WRFs in 2002 was 42 MGD, of which 21 MGD was reused. The remaining water was 
disposed of through deep well injection into a nonpotable aquifer. 

 
c) Distribution system and customers. Reclaimed water is distributed to more than 10,500 
customers through more than 200 miles of pipelines, including 100 miles of trunk and 
transmission mains and 190 miles of small diameter distribution pipe. Residences using the 
water for landscape irrigation account for 10,000 of the customers. Other customers include 
six golf courses, 95 parks, 64 schools and 335 commercial areas. Reclaimed water provides 
fire protection via more than 300 reclaimed water hydrants. 

 
Covered storage tanks are included in the system at each of the WRFs. Five City-owned and 
four privately owned booster pump stations maintain pressure in the system for all 
applications. Top loading, double check valve, backflow prevention assemblies are used to 
protect potable water services at residences. Backflow prevention provisions for commercial 
users are specified according to the level of risk posed by the users’ activities. 

 
d) Problems overcome. Problems that cropped up during the early years of operation of the 
reclaimed water system included water heater pressure relief valves, high chloride 
concentrations and inadequate supply. Backflow assemblies installed on residential services 
caused problems in plumbing systems when pressure built up by the hot water heater caused 
a discharge at the heater’s temperature and pressure relief valve. The City overcame this 
problem by providing to property owners pressure relief regulating devices that fit on the 
water heater’s external spigot and directed discharges outside rather than inside the homes. 



5-16  

Alternative solutions were to install expansion tanks or flushometers on the toilets. Irrigation 
with reclaimed water containing chloride concentrations in excess of 400 mg/L was found to 
damage chloride-sensitive plants. The high chlorides were due to seawater infiltration into 
sewers near the coast. Programs were successfully implemented to decrease chloride levels. 
These included an infiltration/inflow correction program, mixing high-chloride reclaimed 
water with low-chloride reclaimed water, and diverting reclaimed water containing very high 
chloride concentrations to the deep injection wells. Shortages of reclaimed water occurred 
during the dry spring months when wastewater flows tended to be low, whereas irrigation 
demands were highest. Installation of more storage has been marginally successful in 
alleviating this problem. 

 
e) Education and outreach. Public forums that address water quality issues, booklets and 
videos on water conservation, taped television messages broadcast weekly, a Web site with 
links to water conservation information, annual public recognition awards, and community 
events promoting water reuse and conservation have been used for adult education. 
Programs for youth education on water conservation have been created for use in schools and 
youth agencies. 

 
f) Project costs and rate structure. A voluntary assessment program allows residential 
customers pay for the cost of extending distribution lines to serve them. This cost typically 
ranges from $500 to $1,200 per customer.  The connection fees for a residence consist of a 
$180 tapping fee and $115 for a backflow prevention device on the potable water line. A 
charge of $11.36 is made for the first acre-ft/month ($0.035/1000 gal), with $6.51/acre-ft 
($0.02/1000 gal) charged for additional water use in the same month. Not all commercial 
customers are metered. Metered commercial customers pay $0.33/1000 gal. 

 
g) Information sources.  Information for the present case study was taken from Crook (2004). 

 
5.1.13 Water Conserv II 
a) Service area. The Water Conserv II project consists of a network of rapid infiltration 
basins and irrigated agricultural land 20 miles west of Orlando, Florida (Fig. 5-4). 

 
b) Reclaimed water quality control. Reclaimed water is provided by the City of Orlando 
Water Conserv II Water Reclamation Facility and the Orange County South Regional Water 
Reclamation Facility. They provide secondary treatment, nitrogen removal, filtration, and 
high level disinfection. Reclaimed water total suspended solids cannot exceed 5.0 mg/L in a 
single sample. The high level disinfection standard mandates no detectable fecal coliforms in 
at least 75% of samples in any 30-day period and no more than 25 fecal coliforms/100 mL at 
any time. 

 
c) Distribution system and customers. The distribution system consists of 21 miles of 
transmission piping that links two water reclamation facilities to a distribution center. 
Reclaimed water is transported from the distribution center to 76 agricultural and commercial 
customers through a 49 mile pipeline network that can handle up to 75 MGD. The reclaimed 
water that is not used for irrigation is distributed to rapid infiltration basins for groundwater 
recharge.  The rapid infiltration basin system consists of eight sites with 72 basins, taking up 



5-17  

3,725 acres. The project reuse capacity is 68 MGD, with the rapid infiltration basins 
accounting for 22 MGD. About 20 MGD of reclaimed water was used for irrigation and 16.7 
MGD was used for groundwater recharge in 2003.  The irrigated land includes 10,035 acres 
of citrus, 7 foliage and landscape nurseries, 2 tree farms, 3 ferneries, and the Orange County 
National Golf Center. 

 
d) Problems overcome.  The project began operations in 1986.  Severe freezes in the 1980s 
put several growers out of business and encouraged others to move, decreasing the acreage of 
orange groves served. Research carried out in parallel with the project has shown that total 
juice production from the oranges grown on project land is as high as oranges from 
conventionally irrigated land, tree condition is at least as good as in groves irrigated with 
well water, and soil pH is maintained in a favorable range without lime addition, as required 
in groves irrigated with well water. 

 
e) Project costs and rate structure.  The capital costs of the reuse distribution system total 
$278M and the current annual operating budget is $4.8M. The U.S. EPA provided $100M, 
with the rest coming from the City of Orlando and Orange County, Florida. Reclaimed water 
is provided at no cost to orange growers. This provision—extending for 20 years from the 
project startup—was included in the original project agreement to encourage participation by 
growers. Charges to residential and commercial users are $0.84 and $0.70 per 1000 gal, 
respectively.  Residential users also pay $3.14 monthly per connection. 

 
f) Future plans.  The project reuse capacity is slated to expand to 81 MGD, of which 53 
MGD is planned for irrigation and the balance for groundwater recharge. New commercial 
customers are anticipated to include a large sand mining operation, an additional golf course, 
residential irrigation, and a major regional/municipal interconnect for landscape irrigation. 

 
g) Information sources. Information for the present case study was taken from Crook (2004), 
Cross (Cross undated), and FDEP (2005b). 

 
5.2 Experience of Large Utilities outside the U.S. 
Worldwide, water reuse is becoming an increasingly common component of water resources 
planning due to due to limited opportunities for conventional water supply development and 
increasing costs of wastewater disposal (Williams 1996). The greatest water reuse occurs in 
regions suffering water scarcity, such as the Middle East and Australia, or in densely 
populated regions with severe restrictions on disposal of treated wastewater effluents, such as 
England and Germany (Marsalek et al. 2002) and Japan (Ogoshi et al. 2001). In this section, 
case studies of water reuse in Australia and Singapore are presented, providing examples of 
nonpotable and indirect potable reuse. 

 
5.2.1 Rouse Hill, Australia 
a) Service area. The Rouse Hill Development Area northwest of Sidney will eventually 
accommodate some 300,000 people (Fig. 5-5). The development incorporates a dual 
distribution system that supplies flush water for indoor toilets as well as water for landscape 
irrigation. Reclaimed water is also used for fire protection, allowing the potable water mains 
to be reduced in size.  The number of homes serviced as of 2004 was 12,000. 



5-18  

 

 
Figure 5-5. Selected Sites of Water Reuse outside the U.S. Photo 

from Google Earth. 
 

b) Reclaimed water quality control. Reclaimed water is supplied by the Rouse Hill Sewage 
Treatment Plant, which can treat 4.4ML/d (1.2 MGD) for reuse by a treatment train 
consisting of activated sludge with biological nitrogen and phosphorus removal, coagulation 
and flocculation with alum addition, tertiary settling, filtration, ozonation, strainers, 
microfiltration and superchlorination. Microbiological water quality limits for reclaimed 
water are 1 fecal coliform/100 mL, 25 total coliforms/100 mL, 2 viruses/50 L, and 1 
parasite/50 L. Limits are also placed on turbidity (2 NTU geometric mean; 5 NTU in 95% of 
samples) and color (15 TCU). 

 
c) Distribution system and customers. The reclaimed water is pumped from the sewage 
treatment plant to three 2 ML (0.5 MG) elevated reservoirs, from which it flows through 34 
km (21 miles) of distribution network to the homes. Each reservoir is equipped with 
dechlorination facilities to ensure that the chlorine residual at the consumers does not exceed 
0.5 mg/L. 

 
d) Problems overcome. The ozonation process has been unreliable. Consequently, 
microfiltration is relied upon for parasite removal and superchlorination is used to back up 
the ozonation process. Many errors were detected in the plumbing work done by private 
contractors between the Sydney Water main and the final house fittings. Training programs 
have been developed to assist plumbers and sales staff understand their roles in relation to 
public health. It is recognized that an ongoing effort will be needed at Rouse Hill to educate 
customers, as well as plumbers, about cross connection control.  Complicating this issue are 

SSiinnggaappoorree 

SSyyddnneeyy 



5-19  

numerous differences between the National Plumbing and Drainage Code and State-based 
regulations. 

 
e) Education and outreach. Research indicates that residents are proud of the Rouse Hill 
system and feel that they are helping to pave the way of future water management. 

 
f) Project costs and rate structure. The capital cost for Stage 1 infrastructure was $285M 
(Australian), of which $35M was associated with the sewage treatment plant and $22M with 
the reclaimed water distribution system. Charges for reclaimed water in Australian currency 
are $0.28/kL, compared to $0.98/kL for potable water. The modest charge for reclaimed 
water has encouraged consumption. In the summers between January 2001 and December 
2002, Rouse Hill total consumption was 20% above the Sidney average. The production cost 
for reclaimed water is estimated at $3–4/kL when the Rouse Hill system is fully operational. 

 
g) Information sources. Information for the present case study was taken from Law (1996) 
and Radcliffe (2004). 

 
5.2.2 Singapore 
a) Reclaimed water quality control. A demonstration facility was operated at the Bedok 
Sewage Treatment Plant for two years, beginning in the year 2000 (Fig. 5-5). The 
demonstration facility included two parallel 5 ML/d ( MGD) reverse osmosis trains, each 
fitted with thin film aromatic polyamide composite membranes configured for 80-85% 
recovery in a three-stage array. The UV system at this plant consisted of three UV units in 
series. Experience from the 24-month sampling, analytical testing and monitoring program 
showed that high turbidity (> 10 NTU) in secondary effluent has a deleterious impact on the 
performance of microfiltration. Inflows of tidal seawater into the sewer system through 
leakage ultimately resulted in reduced performance of the reverse osmosis component of the 
plant. Biological fouling of the reverse osmosis membranes reduced their effectiveness, but 
free chlorine could not be used to combat fouling because of deleterious effect on the 
membranes. In general, biological and other forms of fouling increased operating pressures 
and the required frequency of cleaning. 

 
Three water reclamation plants are in use. These are the Bedok and Kranji Water 
Reclamation Plants, which were commissioned at the end of 2002, and the Seletar Water 
Reclamation Plant was commissioned in January 2004. The total capacity of the three water 
reclamation facilites is 92,000 m3/d (20 MGD). 

 
Effluent from secondary treatment is processed by microfiltration, reverse osmosis and UV 
disinfection. The reclaimed water meets all U.S. EPA and WHO primary and secondary 
standards for drinking water.  It has better clarity, lower color, and lower particle content 
than Singapore’s raw water sources (rivers and reservoirs) and is equivalent in these quality 
parameters to the tap water currently supplied in the city. The dissolved organic matter 
concentration in the reclaimed water is substantially lower that that in the tap water. Typical 
water quality parameter values for the reclaimed water are at or below 5 NTU turbidity, 100 
mg/L total dissolved solids, and 5 Hazen units of color. Total coliforms and enterovirus are 
undetectable. 



5-20  

 

b) Nonpotable and indirect potable reuse. Reclaimed water from the Bedok and Kranji 
Water Reclamation Plants is supplied to wafer fabrication plants at Woodlands and 
Tampines/Pasir Ris and to other industries for nonpotable use. The Seletar Water 
Reclamation Plant supplies reclaimed water to a wafer fabrication plant at Ang Mo Kio. 
Singapore’s goal is to increase use of reclaimed water for nonpotable applications to at least 
15% of the total water demand by the year 2010. 

 
The Public Utilities Board has begun adding 3 MGD of reclaimed water (1% of total daily 
water consumption) to the raw water reservoirs. The Board has a goal of increasing this 
amount to 2.5% of daily water consumption by 2011. 

 
c) Studies. A review of the two-year demonstration study was carried out by an expert panel. 
It found that the plant operated at 80-82% recovery, required 0.7-0.9 kWh/m3 of electrical 
energy, and achieved over 7 log (99.99999%) reduction of microorganisms. The panel 